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TR PEES T i A5 e a Rl
Sample name Li-ion battery Test category After testing
= = =
Sample model Accepted date
=) 3 2
FRENALAE 3.8V 10.7Wh AT 4 A 2015-11-22
Sample specification Test start date
N
FERACER (D) £ WIAZR HH 2015-12-06
Sample quantity(pcs) Test end date
ZHERAL RIEHEIERH A PR A 7]
Consignor Dongguan Amperex Technology Limited
- T E T ARE R FETAR IR E DAL PRk 15
ZAR AL . .
o West Industrial Road 1#, Songshan Lake Industry Park, Dongguan City, Guangdong
Consignor address : .
Province, P. R. China
3% THEHREERHS A PR A 7]
Manufacturer Ningde Amperex Technology Limited
i3 R Lk PR AR BT AR X RS B 1 %
Manufacturer address XinGangRoad,Zhang WanTown,Jiaochengcity,NingDe,FujianProvinve,PRC
fﬂlﬂiﬁﬁlﬁéﬁ'ﬁ‘ IR 15°C -25°C; IERE: 45%~75%
58 e Ambient temperature: 15°C - 25°C; Ambient humidity: 45%~75%
condition
FERRSMIL A SRR/ R R R AT
Appearance Silver nylon/Al/PP compound film

DIATT ¥ F0H R o e

Test method and criterion

BeA E «RF R teisimi il ds KR
ST/SG/AC.10/11 Rev5, amend 2, 38.3
UNITED NATIONS “Recommendations on the TRANSPORT OF DANGEROUS

GOODS” Manual of Tests and Criteria
ST/SG/AC.10/11 Rev5, amend 2, 38.3

Rl BRI REh. Mhidi SMERAERE. BE. W BETEH. HRHUECR

T H . ) ) e -
. Altitude simulation, Thermal test, Vibration, Shock, External short circuit, Crush,
Test items .
Overcharge, Forced discharge
ZWR, ZHEMFABAE CRTREREYEH RS BRI
WAL ST/SG/AC.10/11 Rev5, amend 2, 38.3 FR#E i ER
Conelusion The sample has passed the test items of UNITED NATIONS “Recommendations on
the TRANSPORT OF DANGEROUS GOODS” Manual of Tests and Criteria
ST/SG/AC.10/11 Rev5, amend 2, 38.3
RN R . i : ;
Testers &]‘%ﬁ”ﬁ- 2.1 ;t.%ﬂkw'5.‘2-” /ﬁ %ﬁ 20/%. /2‘/7
il N R
Gompiler ?%\%E, 2018. (2. 1\
‘ 2 )N
% U o0 ?p%ﬁﬁ%{ﬁﬂﬁﬁﬁﬁg f
Checker ;4;« .y ;,Euliﬁtfn Y
et . :r IjbngguarxAmpereﬁ‘ 7
;/17{{ M‘ 2,, o /e- I Ted\qu Qf@gy I(Jgg;‘l Test Center
y o N \
Hee B HARAFA WL nawre) X
Approval Cai JingJing: Technical Director G &
PBEMT: b S

Guo Jiali: Center Director
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N Ty ) R = 3
FE | WRITH & B wiatgg | FTEE
N, Name of test Standard requirement or the clause Test | Test
number of standard est result conclusion Remaic
BKEE TR HYEHNENS R
B \
1 WE&M WRHEFE M KRB T1; UN Manual of Test and A Fﬁ% 1 ’Eﬂ*ﬁ /
Altitude simulation Criteria ST/SG/AC.10/11/Rev.5, amend 2, 38.3 See Appendix 1 Passed
Test 1
< BEE CRFEREDESHNEYS R
) 18 R FHEF M K38 T2; UN Manual of Test and D% 2 GLG /
Thermal Criteria ST/SG/AC.10/11/Rev.5, amend 2, 38.3 See Appendix 2 Passed
Test 2
- BREE GRFRRSIEHKENS R
3 *’Ed] FRHETFE 3R5& T3; UN Manual of Test and ml;ﬁi% 3 ﬁ*g /
Vibration Criteria ST/SG/AC.10/11/Rev.5, amend 2, 38.3 See Appendix 3 Passed
Test 3
BREE GRFEREWERNENS R
4 MJT_-E FRUETFF» AR5 T4; UN Manual of Test and yu wﬂ% % GLis /
Shock Criteria ST/SG/AC.10/11/Rev.5, amend 2, 38.3 See Appendix 4 Passed
Test 4
APER S WA «CRTaRBIERNENT R
5 External FRHEFME» R3% TS; UN Manual of Test and EW% 5 GLi /
L Criteria ST/SG/AC.10/11/Rev.5, amend 2, 38.3 See Appendix 5 Passed
short-circuit Test 5
KEE GRFREREWEMOENT KM
6 ﬁﬂi/ ﬁn"ﬁ‘ WHETME» iR38 T6; UN Manual of Test and ljl_l-‘l}ﬁﬁ 6 ’S‘*& /
Crush/Impact Criteria ST/SG/AC.10/11/Rev.5, amend 2, 38.3 See Appendix 6 Passed
Test 6
N BREE «RFREEWEMNIER KM
7 ﬁﬁjﬁ H WU R38 T7; UN Manual of Test and %W$ 7 G /
Overcharge Criteria ST/SG/AC.10/11/Rev.5, amend 2, 38.3 See Appendix 7 Passed
Test 7
BAEE «RFEREWSMmENS R
8 ST WEFM» R T8; UN Manual of Test and DL 8 G /
Forced discharge Criteria ST/SG/AC.10/11/Rev.5, amend 2,383 | See Appendix 8 Passed
Test 8
s H /
Test items
o M
—_— 7]
3 AIRIE I Name / Post /
Subcontracted test condition SELRE a code
Subcontracted
Laboratory HyHE / S /
Address Tel.
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% ] WikSIRGH | B
No. Name of test items Altitude simulation
Ty RS WA /T Before test MR 5 After test RERE FARuE | Wk
KRS Residual ZE B
Sample Mass | -
Sample No. otes | BMER | FFEHE | BWRE | FERERE o | 9V | Tes
m (2) U, (V) m;(g) Us (V) (%) result
BHIREEF AR
1AA0787 leye fully 45.8725 4317 45.8719 4312 0.00% 99.88% (0]
charged
HKTETH
1AA0525 leyce fully 45.9368 4318 45.9362 4314 0.00% 99.91% O
charged
Bk EFH
1AA0815 leyc fully 459156 4.316 45.9149 4311 0.00% 99.88% (0]
charged
BHREEFH
1AA0268 leyc fully 45.8979 4.316 45.8973 4312 0.00% 99.91% O
charged
BiREETH
1AA0252 leye fully 46.0026 4317 46.0018 4313 0.00% 99.91% @)
charged
BHRTERH
1AA0671 leyc fully 45.7831 4316 45.7833 4313 0.00% 99.93% O
charged
Hikse&TiHm
1AA0829 leyc fully 45.7982 4316 45.7977 4312 0.00% 99.91% O
charged
HREEFH
1AA0533 Teyc fully 45.9998 4318 45.9994 4313 0.00% 99.88% (0]
charged
HhsELT
1AA0523 leye fully 46.0323 4.317 46.0316 4.313 0.00% 99.91% O
charged
HIRSEEF AR
1AA0519 leye fully 45.9757 4317 45.9759 4312 0.00% 99.88% O
charged
PTF=EH

e L-E; V-G DR R-IER; F-iRkG O-JGiltiR, oHER, Tofidk, T, TEAK.

Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No leakage, no venting, no disassembly, no rupture

& no fire.
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Fe : WIRTE AR | AR
No. Name of test items Thermal test
- FE R A A B Before test IS After test RERE FABE | Wi
el Sample Mass loss Residual | %55
SampleNo. | "y | WBR | FHHE | AR | FFRLE | OCV | Test
m (g) U, (V) m; (g) Uz (V) (*4) result
HIRSEETH
1AA0787 leye fully 45.8719 4312 45.8643 4.247 0.02% 98.49% 0]
charged
HIRSEETH
1AA0525 leye fully 45.9362 4314 45.9277 4.250 0.02% 98.52% O
charged
HREETH
1AA0815 leyc fully 45.9149 4311 45.9076 4.246 0.02% 98.49% (0]
charged
HIRGEFH
1AA0268 leyce fully 45.8973 4312 45.8919 4.248 0.01% 98.52% O
charged
BREETH
1AA0252 lcyc fully 46.0018 4.313 45.9946 4248 0.02% 98.49% O
charged
HIRTEFH
1AA0671 leye fully 45.7833 4313 45.7768 4.247 0.01% 98.47% O
charged
HIRTETH
1AA0829 leyc fully 45.7977 4312 45.7922 4.248 0.01% 98.52% @)
charged
HIRGBEFH
1AA0533 Leyce fully 45.9994 4.313 459915 4.249 0.02% 98.52% O
charged
ERTLT
1AA0523 leyc fully 46.0316 4313 46.0239 4.248 0.02% 98.49% (@)
charged
HRTBETH
1AA0519 leyc fully 45.9759 4312 45.9687 4.247 0.02% 98.49% (0]
charged
UT=EH

H: Lie; V-HESG DA R PRk O-JGitiR, JoHFR, Jofifk, MR, K.

Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No leakage, no venting, no disassembly, no rupture

& no fire.
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e 5 Wk £ | R
No. Name of test items Vibration
R SRS X BT Before test WiR )5 After test R FgmE | Wik
Feindis Sample Mass loss | Residual | &%
SampleNo. | “rs | IR | FEOLE | diBRE | TFRE | OCV | Test
m; (g) Uy (V) m;(g) U, (V) (%) result
HRGE2TH
1AA0787 lcyc fully 45.8643 4.247 45.8632 4.246 0.00% 99.98% O
charged
HKELTH
1AA0525 lcyc fully 45.9277 4.250 45.9268 4.249 0.00% 99.98% (&)
charged
HREETH
1AA0815 lcye fully 45.9076 4.246 45.9069 4.246 0.00% 100.00% O
charged
HIRGETH
1AA0268 leyc fully 45.8919 4.248 45.8905 4.248 0.00% 100.00% 0)
charged
HIREETH
1AA0252 leyc fully 45.9946 4.248 45.9941 4.247 0.00% 99.98% O
charged
HIRGETH
1AA0671 leyc fully 45.7768 4.247 45.7757 4.247 0.00% 100.00% (0]
charged
BRTERH
1AA0829 lcye fully 45.7922 4.248 45.7915 4.248 0.00% 100.00% O
charged
HIRERTEH
1AA0533 Tcyc fully 45.9915 4.249 45.9906 4.248 0.00% 99.98% (@)
charged
ERTLA
1AA0523 lcye fully 46.0239 4.248 46.0224 4.247 0.00% 99.98% (0]
charged
BRI
1AA0519 leye fully 45.9687 4.247 45.9672 4.247 0.00% 100.00% (0]
charged
PT=EH

H: LiE; V-G DA R-BE; F-ik; O-JGiltie, JoHER, Jofidk, MR, TEk.

Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No leakage, no venting, no disassembly, no rupture

& no fire.
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s 4 WX 255 ik
No. Name of test items Shock
S Feiothzs | WUIRAT Before test WRJE After test G | NRBE Wi
e R Sample Mass loss | Residual | £55
Sample No. SIS HBRE | FFEHE | BRER | FEREE (%) ocv Test
m; (g) U (V) m;(2) Uy (V) (%) result
BHRGRIH
1AA0787 lcyce fully 45.8632 4.246 45.8629 4.245 0.00% 99.98% O
charged
HIRTELRH |-
1AA0525 lcyc fully 45.9268 4.249 45.9272 4.247 0.00% 99.95% O
charged
HRFGRTH
1AA0815 Teye fully 45.9069 4.246 45.9062 4.245 0.00% 99.98% (0]
charged
ERERTH
1AA0268 leye fully 45.8905 4.248 45.8899 4.247 0.00% 99.98% 0]
charged
BRI
1AA0252 leye fully 45.9941 4.247 45.9939 4.246 0.00% 99.98% (0]
charged
BRI
1AA0671 lycfully | 45.7757 4247 45.7760 4.245 0.00% 99.95% 0
charged
HksELTH
1AA0829 loycfuly | 45.7915 4.248 45.7912 4.247 0.00% 99.98% 0
charged
HRGETH
1AA0533 leyc fully 45.9906 4.248 45.9895 4.247 0.00% 99.98% (0]
charged
ERSELT
1AA0523 leyc fully 46.0224 4.247 46.0215 4.247 0.00% 100.00% 0)
charged
BkseLTEh
1AA0519 loycfuly | 45.9672 4247 45.9667 4.246 0.00% 99.98% 0
charged
UT=EH

H: Lt V-HER; DA R-BEE; F-iRA; O-Fkiltls, FTHbR, oMk, T, TR

Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No leakage, no venting, no disassembly, no rupture

& no fire.
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i) 5 R B 42 Fr AP e
No. Name of test items External short circuit
T i 2T B R
=] é 3 =N ;gq‘ vilil - é_-[: N
Gl s RS Max. External Temperature WAL ik
Sample No. Sample status (C) Test result Remark
kLT
1AA0787 foyedily ch:rge g 56.3 (0] /
BHRELTH
1AA0525 Teye fully ch;rge d 56.3 O /
1AA0815 Mol sl 56.4 0 /
cyc fully charged
1AA0268  fna e 56.0 o) /
cyc fully charged
1AA0252 Bl i 55.8 o) /
cyc fully charged
1AA0671 jkaes ik 56.6 0 /
cyc fully charged
1AA0829 W, i 56.5 o) /
cyc fully charged
1AA0533 HREET 56.4 o) /
lcyce fully charged
1AA0523 HREETE 56.3 0 /
Icyc fully charged
1AA0519 R 56.1 o) /
cyc fully charged
PUTZEH

HE: DR R-EE; F-RAk; O-Jofiffk, MR, TEA.
Note: D-Disassembly, R-Rupture, F-Fire, O- No disassembly, no rupture & no fire.
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e ) WRTREHR | 5%

No. Name of test items Crush

. - AT L il
1AA0517 lci’é‘oig"ffﬁty 22.9 o) /
1AA0326 lﬁ”s‘oﬁgffm%w 23.0 0 /
1AA0330 lﬁ’ﬁg”ﬁfﬁy 98,1 o) /
1AA0840 lfc”s‘oﬁgyc‘fa%ty 23.1 0 /
1AA0825 Icifoig’/c‘faﬁy 229 o) /

PTF=EH

H: D-fiEdk;  F-ik; O-Fofigik, oK.
Note: D-Disassembly, F-Fire, O- No disassembly, no fire.
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=¥ ; WRTALR | SEFE
N Name of test items Overcharge
Ty FRRE WiREE R i
Sample No. Sample status Test result Hemalc

HRERTH

1AA0812 oot © :
HRSERTH

1AA0296 lcyc fully charged © :

1AA0299 1 B me © :
cyc fully charged
HRTETH

1AA0839 lcyc fully charged © :
50 RSELTFEHL

1AA0285 50cyc fully charged © /
50 RsEEFoHL

1AA0538 50cyc fully Chl;fged © :
50 WS RFTHL

1AA0413 50cyc fully chl:arged © :
50 K RFoHL

1AA0568 50cyc fully ch:lrged © :

PT=EH

E: DRE; F-lKA; O-Joffk, Joik.

Note: D-Disassembly, F-Fire, O- No disassembly, no fire.

Form No.: QF-QSP-LAB-1026-09F
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R g AT H 4875 SR
No. Name of test items Forced discharge
M HEIRES g s &
Sample No. Sample status Test result Remark
1AA0843 lcff’ﬁffﬁfge ; o) /
1AA0567 lcycﬁgﬁfﬁ’ﬁfge ; 0 /
1AA0680 lcff’ﬁl’;'ﬁﬁﬁfjge ’ 0 /
1AA0565 lcfjﬁi’gjge ; 0 /
1AA0593 lcfjﬁl’;fiﬁfge ; 0 /
1AA0548 lcycﬁf’ﬁl’jﬁﬁﬁj@ ; 0 /
LAAOBM | e 0 /
LAAOSTE | e 0 /
1AA0550 lcfgﬁl’;ﬁi’fﬁfge ; 0 /
LAA0SSS | s 0 :
L R 0 ’
TAADSI0 | e 0 ;
IAAOSTL | e S 0 /
LAAORET | 0 /
IAAOSIS | 0 i
1AA0S22 | 0 d
A0Sl | e 0 /
1AADS3) | s 0 /
LAAGAON | o 0 !
1AA0308 50;(? fﬁl;&ucfsﬁ:?ged L y
I DR F-ik; O-Jofifdl, Jokk.

Note: D-Disassembly, F-Fire, O- No disassembly, no fire.

Form No.: QF-QSP-LAB-1026-09F
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A o [

Test sample image

B 1: IEm Bl 2: RE
Figure 1: positive Figure 2: negative

& 3: kiiR
Figure 3: Logo
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Statement
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L. A A o5 T A S 3 A T TTR o
The test report is invalid if not affixed the official seal of the laboratory to it.
PR 2l kST B i
The test report is invalid if it is blotted out.
3. IAMEZTACRM SR, DO FristE s A2
The conclusion of the consignation test is only valid for the provided sample.
4, BRERERLTE BT, AR EH.
This report cannot be partial copied, without the written permission of Amperex

Technology Limited Test Center.

TREEAT AR A IR AR
Dong guan Amperex Technology Limited Test Center

il o ARERFEHASLWIRSE TP 15

Addr.: West Industrial Road 1#, Songshan Lake Industry Park, Dongguan City,
Guangdong Province, P. R. China

HLiE Tel. : +86-0769-88989149/88989550

fEH Fax.: +86-0769-88989483

Mk Website : www.atlbattery.com




Manufacturer:

Ningde Amperex Technology Limited

Addr.: No. 1 XinGang Road, Zhangwan Town, JiaoCheng City, Ningde, Fujian Province, P.R. China
Tel.: +86-593-2583888

Fax.: +86-593-2583999

Website: www.atlbattery.com

Email: Marketing@ATLBattery.com



Test Laboratory:

Dongguan Amperex Technology Limited Central Lab

Addr.: West Industrial Road 1#, Songshan Lake Industry Park,
Dongguan City, Guangdong Province, P. R. China

Tel.: +86-0769-88989149

Fax.: +86-0769-88989483

Website: www.atlbattery.com

Email: Marketing@ATLBattery.com



